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Architectural Engineering Test Center of Central Research Institute of Building and Construction, MCC Group

Testing Report
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Commission Unit

F;%(Iﬂ)%ﬁ:m# Steel Tube Scaffold Couplers

Name of Product FURT « PR, HUEEWIRE . Bibr. Bk
B O W H . Slide test. Break test, Torsion test. Tensile test. Compression test
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